CATALOG OF

\ HOBART ’
REPLACEMENT
PARTS

MODEL FP100 FOOD

PROCESSOR
ML-38962 FP100
ML-134179 FP100C

A product of HOBART 701 S. RIDGE AVENUE TROY, OHIO 45374-0001
FORM 17778 Rev. D (February 2025)




MODEL FP100 FOOD PROCESSOR REPLACEMENT PARTS

F-17778 Rev. D (February 2025) -2- © HOBART 2025



MODEL FP100 FOOD PROCESSOR REPLACEMENT PARTS

—_
W =" ©O© N O

Table of Contents

HOUSING UNIT

MOTOR AND BASE UNIT
ACCESSORIES (SLICER /JULIENNE)
ACCESSORIES (DICER / SHREDDER)
PUSH FEED HANDLE UNIT

-3- F-17778 Rev. D (February 2025)



MODEL FP100 FOOD PROCESSOR REPLACEMENT PARTS

// A ) ' 18 Kit- Magnet \:
! L ! 2 I -
| S / ' PART NOT ILLUSTRATED ,
N /\ N e e e m e m e e,

HOUSING UNIT

F-17778 Rev. D (February 2025) -4 -



MODEL FP100 FOOD PROCESSOR REPLACEMENT PARTS

HOUSING UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-57702
1 00-274314 FEEA HEAA ASSY ...ttt ettt et et e e e e e e e as 1
2 00-274316 1= (o TP U PP OPT PPNt 1
3 00-914735 S ToT= I o o OO R O SSUPPPPPPPPPN 1
4 00-915662 KNIfE = CRAMDET. ...ttt ettt e e e e eanee 1
5 00-274319 Cord & PIUG (1107120 V. ). oottt ettt ettt et eme e te e seen e anneeeneee s 1
6 00-477265 COord & PIUG (2207230 V. ).ttt ettt ettt n ettt et eneeean 1
7 SC-120-90 Mach. Screw M8 x 20mm Cheese Hd...........cociiiiiiiiiii e 2
8 00-274328 Handle Assy. (INCIS HeMS 7, 9, & 10)....ciiiiiiie et e e e e e e e 1
9 WL-019-74 Lockwasher M8 Spring (SST)
10 NS-047-36 NUt M8 X 1.25MM HEX (SST)..eueiiuiiiieitiete ettt ettt ann e aane
11 00-274330 HOUSING ASSY ...ttt ettt ettt e e ettt e e e b et e e sttt e e e asbe e e e ssbe e e e e nar e e e e e eaeeeens 1
12 00-477266 STOP BUHON ASSY. ittt ettt ettt b ettt e et e e a ettt e b e aee e e e e 1
13 00-478898 SWItCh ASSY. (STAM).....eeitieiiiei e ettt et et e e e 1
14 FE-024-37 Relief - Strain (Power Cord) (110 V.) ...t e e 1
15 FE-025-33 Strain Relief (Power Cord) (220/230 V.).....c.eiiiieie e 1
16 00-274327 Pin Screw Assy. (Incls. Lockwashers & NUES)..........c.eoiiiiiiiiiiiiieec e 4
17 NS-047-91 Crown NUE MBS X 0.8ttt ettt sb e ser et eee e 4

18 01-650028 Kit - Magnet..... .. e 1

-5- F-17778 Rev. D (February 2025)



MODEL FP100 FOOD PROCESSOR REPLACEMENT PARTS

[Je—34 PL-57700 |
MOTOR AND BASE UNIT

F-17778 Rev. D (February 2025) -6-



MODEL FP100 FOOD PROCESSOR REPLACEMENT PARTS

MOTOR AND BASE UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-57700

1 00-274333 Seal - Rubber Washer 18 X 30MM.......c.oi ittt s 1

2 00-274323 L PO ST RTSU PP PPOPPPPPPPOt 1

3 00-274395 Shaft - Knife (NLA: Order P/N 00-938982 (Incls. Items 2-11 & Item 3 from HOUSING

L1 PSSRt 1

4 RP-006-24 ROIl Pin 6MM X 28MM (SST)....tiiiiiieieeiierieeie sttt sttt et eneeseeeee e enneeanneeeanns 1

5 00-274400 ClIP = BEATNG. ..ttt ettt ettt ettt b et na ettt ee e 1

6 BB-017-09 Ball Bearing MRC 203S-01-ST-E-92-C....

7 00-274399 Spacer - Bearing........ccocooveiiiiiiiiniiiees

8 BB-017-09 Ball Bearing MRC 203S-01-ST-E-92-C....

9 00-274403 SHIM = BrAKE....c ettt bbbttt
10 WL-019-75 Lockwasher M10 5.1mm HeliCal (SST)......coiuiiiiieii ittt e e
11 SC-120-92 Mach. Screw M5 x 0.8 x 12mm Slotted Cheese Hd. (SST)....

12 00-274336 DiSC = BIraKe......c ettt enn e e
13 00-274394 SPING = PrESSUIE.....cutiiiiit ettt ettt ettt et e b et e bttt e e nbe e e ebee st eeeeeas 1
14 00-274393 CaarTiEr = PIANETAIY........ooiuiiiiieeee ettt 1
15 00-274376 WWASNET = SPIING. .ttt e bt sttt e it eeb e ne e e e eees 1
16 SC-120-93 Mach. Screw M5 x 0.8 x 10mm Hex Flat Hd. (SST)..

17 00-274402 Wheel - Planetary (Set Of 3)........ooiiiiiiiiii e
18 00-274398 WaAShEr - PIanetary.........cc.oo it
19 00-274397 Ring - Planetary.......

20 00-478132 Motor Plate Assy

21 00-477269 Holder - Fuse.................

22 00-477268 FUSE T100 (220/230 V.)..eeteeuteeiteeiee ettt ettt sttt et b et enn e e s nneeann 1
23 SC-120-94 Mach. Screw M5 x 0.8 x 10mm Slotted Cheese Hd. (SST).....c.coiiiiiiiiiiiiiiieiiee e
24 SD-037-41 Self-Tapping Screw 3.5mm x 13mm Phil. Oval Hd., Type AB (SST)...

*25 00-087713-089-1  Contactor (1107120 V.)....cuiieiieie et e 1
26 00-087713-089-2  Contactor (2207230 V.)....ooueeiee ettt ettt ettt ettt ettt e e e 1
27 00-274390 WWIEING HAMESS....c. ettt ettt ettt ettt e e 1
28 00-274344 (07110 A (O O Y TS SS ST 1
29 00-274860 Circuit - RC (220 V.)...

30 00-274350 PIAtE = FAN... .ttt r et en e eneeeaane
31 00-274351 Louver - Left & Right (INCIS. M 32)........oiiiiii e e 2
32 SD-037-40 Self-Tapping Screw 3.5mm x 9.5mm Slotted Oval Hd., Type AB (SST)........ceveiiiiiieiiiiiiiiiiines 6
33 00-274352 Base Assy. (Incls. ltem 34) (Give Serial NUMDE).........cccoiiiiiiiiiiiii e 1
34 00-274353 FOOt = RUDDET ...ttt ettt 4
35 00-274387 COVEE = FAN....eiiie ettt 1
36 00-875663 Capacitor - Motor (110/120 V., 60 Hz.) (NOt ShOWN)......cc.uiiiiiiiiiiiiiiiie e 1
37 00-436480 Capacitor - Motor (220/230 V., 50 Hz.) (Not Shown)....

38 00-915218 Kit - Motor (120 V., B0 HzZ., 1 Ph.) it en e 1
39 00-915663 Motor (220 V., 50 HZ., 1 PRL) ..ottt eannneeanes 1
40 00-274405 (07 F=T 1 0o TR 0= oSSR 1
41 SD-037-42 Self-Tapping Screw 3.5mm x 9.5mm Phil. Oval Hd., Type AB (SST).....cccceevureiniiiiiiiieiiiieeeenne 1
42 SC-120-91 Mach. Screw M5 x 0.8 x 40mm Slotted Cheese Hd. (SST)

43 WL-019-75 Lockwasher M10 5.1mm HeliCal (SST)....cuiiiuiieiiiiie ettt e e e e
44 00-274346 MICTO-SWITCN ASSY ...ttt b et eae et ettt enn e e nneeann 1
45 00-439663 SWitch - REEA (1107120 V. ).ttt 1
46 00-477264 SWitch - REEA (220/230 V. ).ttt 1
47 SD-037-42 Self-Tapping Screw 3.5mm x 9.5mm Phil. Oval Hd., Type AB (SST).....cccceiiuiiiriiiiiiieiiiieeeene 2

* For Service on Machines Built Prior to SN 761009723, Order 00-478132.

-7- F-17778 Rev. D (February 2025)



MODEL FP100 FOOD PROCESSOR REPLACEMENT PARTS

ST
! /// \\ .\ \
! /1/// \ \\\
|' i \\ \
! Hf\* \ \\\
(B T N \ \
NN VY
\ il T \\ [
\il HC}} o /"I \ \‘ \
\\‘\-\\® @\:’)’</ l| | :
N\ [ 4
NSO I
/W/Q ¢ N ’/ /l
1 — e -
¢ &
2 / PLATE NO LONGER AVAILABLE,
3 STANDARD CUT SLICER ORDER ITEMS
24, 25,26 OR 27
FINE CUT SLICER

13-14-15

FINE CUT SLICER 6-7

g9 PLATE NO LONGER AVAILABLE,
ORDER ITEM
21

JULIENNE SLICER

1617 21-22-23-24
18-19-20 25-26-27-28
ACCESSORIES
(SLICER /JULIENNE)

F-17778 Rev. D (February 2025)




MODEL FP100 FOOD PROCESSOR REPLACEMENT PARTS

ACCESSORIES
(SLICER /JULIENNE)
ILLUS. PART NO. NAME OF PART AMT.
PL-57701
1 SC-120-82 Mach. Screw M5 x 0.8 x 6mm Slotted Flat Hd. (SST).......c.cociiiiiiiiiiiiiee e AR
2 00-274317 Knife - Standard CUt SHCET..........cocuiiiiii e AR
3 00-435128 Knife - CHMPING SHCET.......uiiiiii ettt e e 1
4 SC-120-82 Mach. Screw M5 x 0.8 x 6mm Slotted Flat Hd. (SST).. .
5 00-274318 KNife = FINE CUL SHCET ...ttt
6 00-914223 Plate - Slicer 3mm (1 Knife) (INCIS. HEM 5)......couiiiiiiiie e 1
7 00-915720 Plate - Fine Cut Slicer (5/8 In.) (SST).............
8 00-294968 Knife - Julienne (3/16 In.) (Use With ltem 14)
9 00-294968-00003  Knife - Julienne (5/16 In.) (Use with Item 15)......
10 00-274317 Knife - Standard Cut Slicer (Use With Item 13)......cccuiiiiiiiiiiieee e 1
11 SC-120-82 Mach. Screw M5 x 0.8 x 6mm Slotted Flat Hd. (SST).......ccoriiiiiiiiiiiiiiieeeeer e 1
12 SC-120-83 Mach. Screw M4 x 0.7 x 0.6mm Slotted Flat Hd. (SST)...
13 00-437549 Knife - Balk (3/32 In.) (Use With &M 10)........ooiiiiieeieeereee e
14 00-437550 Knife - Balk (3/16 In.) (Use With EM 8).......ccuiiuiiiiiieiiieeeeee e 1
15 00-437552 Knife - Balk (5/16 In.) (Use With EM 9).......couiiiiiiiieieeee e 1
16 00-915631 Kit - Slicer 1.5 x 10mm Replacement Blade (SST).......ccouiiiiiiiiiiiiiiee e 1
17 00-915632 Kit - Crimping Slicer
18 00-915633 Kit - Julienne 2 x 2mm Replacement Blades (SST)........ooiuiiiiiriiiieiiie e 1
19 00-915634 Kit - Julienne 4 x 4mm Replacement Blades (SST)........coruiiriiriiiieiiie e 1
20 00-915635 Kit - Julienne 8 x 8mm Replacement Blades (SST)........cccceerueeriinrans
21 00-915525 Plate - Julienne 5/16 In. (8mm) (1 Knife) (1 Knife) (Incls. ltems 20)....
22 00-915526 Plate - Julienne 5/32 In. (4mm) (SST) (1 Knife) (Incls. Item 19)..........
23 00-915527 Plate - Julienne 5/64 In. (2mm) (SST) (2 Knives) (Incls. Item 18).......cccoeieiiiiiiiiiiiiiiiiiieeees
24 00-915530 Plate - Fine Cut Slicer 1/16 In. (1.5mm) (2 Knife) (SST) (Incls. ltems 16)..........ccceeeiviiiieeinnnns 1
25 00-915531 Plate - Fine Cut Slicer 3/8 In. (10mm) (1 Knife) (SST) (Incls. Items 16)
26 00-915532 Plate - Fine Cut Slicer 5/32 In. (4mm) (1 Knife) (SST) (Incls. Items 16)
27 00-915533 Plate - Fine Cut Slicer 7/32 In. (6mm) (1 Knife) (SST) (Incls. Items 16)...........coccoieviiiiiieeenins 1
28 00-915534 Plate - Crimping Slicer 5/32 In. (4mm) (SST) (1 Knife) (Incls. tems 17)......ccooviiiiiiiiiiniennnnnn. 1

-9- F-17778 Rev. D (February 2025)



MODEL FP100 FOOD PROCESSOR REPLACEMENT PARTS

7%,
, aaa% %)
0y, s
o 4,
000000000 ﬂﬂg
a1
VAV
\
K N
\

1
<

@\ 11-12-13-14

15-16-17-18
19-20-21-22

1 28 00-274329 Brush

' 29 00-915528 Cutting Tools

v+ 30 00-915529 Cutting Tools

E 31 00-915698 Plate & Wall Rack Assy.

PARTS NOT ILLUSTRATED

ACCESSORIES
(DICER / SHREDDER)

F-17778 Rev. D (February 2025) -10 -



MODEL FP100 FOOD PROCESSOR REPLACEMENT PARTS

ACCESSORIES
(DICER / SHREDDER)
ILLUS. PART NO. NAME OF PART AMT.
PL-60752
1 00-915524 Plate - Hard Cheese Grater (SST)........uii it e e e e 1
2 00-915686 Insert - Grater Hard CheeSe (SST).....uii ittt ettt e e e e 1
3 00-915697 Plate - DIicer 3/8 IN. (TOMIM).....utiiiiieiiie ettt ettt ste et e e bt eseeeeanneesaseentneeeeaannnes 1
4 00-915704 Plate = DICET (374 IN.) .ttt ettt 1
5 00-915705 Plate - Dicer 5/8 IN. (TBIMM)......iiiiiiiiiie ettt sttt saae st e e e e e eanee 1
6 00-477317 Plate - DICEr (9732 IN. ). et 1
7 00-435734 Insert - Shredder Plate 1/16 In. (1.5mm)..
8 00-274409 Insert - Shredder Plate 1/8 IN. (3MM)...c.eiiiiiii e
9 00-274320 Insert - Shredder Plate 5/64 In. (2MM).......coiiiiiiii e 1
10 00-274343 Insert - Shredder Plate 3/16 In. (4.5MM)......coiiiiiii e e 1
11 00-435735 Insert - Shredder Plate 7/32 In. (6mm)
12 00-274410 Insert - Shredder Plate 5/16 In. (8mm)
13 00-914232 Insert - Extra Fine Grater Plate............cccoooiiiiiii e
14 00-274411 INSert - FINE Grater Plate...........cciiiiiiiiiiieieiee et 1
15 00-914226 Plate - EXIra FINE Grater...........cuoiiiiiiiiiiiice ettt 1
16 00-435730 Plate - FINE Grater.......c..iiiiiicieiec et 1
17 00-435724 Plate - Shredder 1716 In. (1.5MM)...couiiiiii et e e 1
18 00-435725 Plate - Shredder (/32 IN.).....coii e e 1
19 00-435726 Plate - Shredder 1/8 IN. (BMIM)...coiuiiiiiiiii ettt e e e 1
20 00-435727 Plate - Shredder 3/16 In. (4.5mm)..
21 00-435729 Plate - Shredder 5/16 IN. (8MM)......ccciiiiiii et e e e
22 00-435728 Plate - Shredder 7/32 In. (BIMM)......ooiiiiiii ettt e e 1
23 SD-037-39 Self-Tapping Screw 2.9mm x 13mm Slotted Flat Hd., Type AB (SST)......ccoiiuiiieieeriiniiininnnee AR
24 SD-038-39 Self-Tapping Screw 3.5mm x 13mm Slotted Oval Hd., Type AB (SST).....ccueveeiiieerenniiinnnnnes AR
25 00-435731 Frame - Fine Grater (For 1/16 In., 3/32 In., & 1/8 In. Inserts)
26 00-435732 Frame - Fine Grater (For 3/16 In., 7/32 In., & 5/16 In. INSEIMS).......ccioiiiiiiiiiiieiiieeecieeee e 1
27 00-914717 TADIE = WOTK. ...ttt ettt ettt et 1
28 00-274329 VT oI (O[T T T ) TSRS PUPPPPRN 1
29 00-915528 CUtiNg TOOIS = B-PACK. ...ttt et e e 1
30 00-915529 CUtiNg TOOIS = B-PACK........eiiiieiiie et e e 1

31 00-915698 Plate & Wall Racks Assy. (SST) (6 Plates & 2 Wall Racks)..........cccceeviiiiiiiniiiiiiinicciiececes 1

11 - F-17778 Rev. D (February 2025)



MODEL FP100 FOOD PROCESSOR REPLACEMENT PARTS

PUSH FEED HANDLE UNIT

F-17778 Rev. D (February 2025) -12-



MODEL FP100 FOOD PROCESSOR REPLACEMENT PARTS

PUSH FEED HANDLE UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-57699

1 00-274312

2 00-944068

3 00-274323

4 00-274324

5 00-274325 Lock - Push Handle (INCIS. HEM 4)........ooiee e e e e e e e 1

6 00-274326 ACHVALOr (INCIS. HEM 7).ttt 1

7 RR-011-99 REtAINING RING.....eiiiei ettt e e e e e anee 1

-13- F-17778 Rev. D (February 2025)



MODEL FP100 FOOD PROCESSOR REPLACEMENT PARTS

FORM 17778 Rev. D FEBRUARY 2025 PRINTED IN U.S.A.





